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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C, or National Institute of Standards and Technology (NIST) of U.S.A.

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL’s reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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Equipment
Model Name
Applicant
Date of Test

Standard(s)

1. CERTIFICATION

: Zenit1200 Dual-Band Wireless AC USB Adapter
Brand Name :
: AULUB905U1

: NEXXT SOLUTIONS

. Dec. 30, 2014~Jan. 27, 2015
Test Sample :

NEXXT

ENGINEERING SAMPLE

: FCC Partl5, Subpart C: 2013 (15.247) / ANSI C63.4-2009

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-1-1412C242) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of TAF according to the 1ISO-17025 quality assessment
standard and technical standard(s).
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

Applied Standard(s): FCC Part15 (15.247) , Subpart C: 2013

Standard(s) Section

Emissions

ECC Test Item Judgment Remark
15.207 Conducted Emission PASS
15.247(d) Antenna conduc_ted PASS

Spurious Emission

15.247(a)(2) 6dB Bandwidth PASS
15.247(b)(3) Peak Output Power PASS
15.247(e) Power Spectral Density PASS
15.203 Antenna Requirement PASS
15.209/15.205 Transmitter Radiated PASS

NOTE:

(1)” N/A” denotes test is not applicable in this test report.
(2) The test follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v03r02

(Measurement Guidelines of DTS)
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2.1 TEST FACILITY
The test facilities used to collect the test data in this report is DG-C02/DG-CBO03 at the location

of No.3,Jinshagang 1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.523792
BTL's test firm number for FCC: 319330

2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2:

The reported uncertainty of measurementy * U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 % -

A. Conducted Measurement :
Test Site | Method Measurement Frequency Range U, (dB) NOTE
DG-C02 | CISPR 150 KHz ~ 30MHz 1.94

B. Radiated Measurement :

. Measurement Frequency Ant.
Test Site | Method Range H/V U, (dB) NOTE
9KHz~30MHz V 3.79
9KHz~30MHz H 3.57
30MHz ~ 200MHz V 3.82
30MHz ~ 200MHz H 3.60
200MHz ~ 1,000MHz V 3.86
DG-CBO3 | CISPR 200MHz ~ 1,000MHz H 3.94
1GHz~18GHz V 3.12
1GHz~18GHz H 3.68
18GHz~40GHz V 4.15
18GHz~40GHz H 4.14
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Zenit1200 Dual-Band Wireless AC USB Adapter
Brand Name NEXXT

Model Name AULUB905U1

Model Difference N/A

Product Description

Operation Frequency

2412~2462 MHz

Modulation Technology

802.11b:DSSS
802.119:OFDM
802.11n:OFDM

Bit Rate of Transmitter

802.11b: 11/5.5/2/1 Mbps
802.11g:
54/48/36/24/18/12/9/6 Mbps
802.11n up to 300 Mbps

Average Output Power
(Max.)

802.11b: 8.89dBm
802.11g: 8.92dBm
802.11n(20MHz): 8.85dBm
802.11n(40MHz): 8.84dBm

Power Source

Supplied from USB Port

Power Rating

DC 5V

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

User's Manual.
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2. Channel List:

CHO1 — CH11 for 802.11b, 802.11g, 802.11n(20MHz)
CHO3 — CHO09 for 802.11n(40MHz)

Channel Fretzl\ljlznziy Channel Frf&l:_'ezr)]cy Channel Fr((el\(jll;ezr)lcy Channel Frf&l:_'ezr)]cy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452

3. Table for Filed Antenna

1 N/A N/A Printed N/A 3.00 TX/RX
2 N/A N/A Printed N/A 3.00 TX/RX
Note:

(1) The EUT incorporates a MIMO function. Physically, the EUT provides two completed
transmitters and receivers (2T2R), all transmit signals are completely uncorrelated, then,
Direction gain = Ganr, that is Directional gain=3.0.

(2) Ant 1 is the worst for ITX.

Operating Mode

1TX 2TX
TX Mode
802.11b V (ANT 1) -
802.11g V (ANT 1) -

802.11n(20MHz)

V (ANT 1 + ANT 2)

802.11n(40MHz)

V (ANT 1 + ANT 2)

Report No.: BTL-FCCP-1-1412C242

Page 10 of 143




3L

3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Mode 5 TX MODE

The EUT system operated these modes were found to be the worst case during the
re-scanning test as following:

For Conducted Test

Final Test Mode Description

Mode 5 TX MODE

For Radiated Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Note:

(1) The measurements are performed at the high, middle, low available channels.

(2) 802.11b mode: DBPSK (1Mbps)
802.11g mode: OFDM (6Mbps)
802.11n HT20 mode : BPSK (13Mbps)
802.11n HT40 mode : BPSK (27Mbps)
For radiated emission tests, the highest output powers were set for final test.
(3) For radiated below 1G test, the 802.11b is found to be the worst case and recorded.

(4) The EUT was programmed to be in continuously transmitting mode and the transmit duty
cycle is not less than 98%.
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING

During testing, channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product power parameters of WLAN

Test software version Mtool
Frequency (MHz) 2412 2437 2462
802.11b 47 47 47
802.11g 48 48 48
802.11n (20MHz) 37 37 37
Frequency 2422 2437 2452
802.11n (40MH2) 37 37 37
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

E-1

NOTBOOK

EUT

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem Equipment Mfr/Brand | Model/Type No. FCC ID/IC Series No. Note
E1| NOTEBOOK pELL | NSPIRON DOC JX193A01SDC2
Item | Shielded Type | Ferrite Core Length Note
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION Limits (Frequency Range 150KHz-30MHz)

o Conducted Limit (dBuV)
Frequency of Emission (MHZz) :
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.50 -5.0 56 46
5.0 -30.0 60 50

Note:
(1) The limit of " * " decreases with the logarithm of the frequency

(2) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value - Limit Value

The following table is the setting of the receiver

Receiver Parameters Setting

Attenuation 10dB
Start Frequency 0.15 MHz

Stop Frequency 30 MHz

IF Bandwidth 9 KHz

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation
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4.1.4 TEST SETUP

Vertical Reference
/ Ground Plane /TestReceiver

—————— 1
EUT o o oo
|

40cm

0 L
80cm
ILISN h
11 Il i |

™N T
\Horizontal Reference
Ground Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and atleast 80

from other units and other metal planes

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

4.1.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS
Please refer to the Attachment A.
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

20dB in any 100 KHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to
be followed.

LIMITS OF RADIATED EMISSION MEASUREMENT (9KHz-1000MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

(dBuV/m) (at 3 meters)
PEAK AVERAGE
Above 1000 74 54

Frequency (MHz)

Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uv/m).

(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW RBW 1MHz VBW 3MHz peak detector for Pk value
(Emission in restricted band) RMS detector for AV value
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Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9KHz~90KHz for PK/AVG detector
Start ~ Stop Frequency 90KHz~110KHz for QP detector
Start ~ Stop Frequency 110KHz~490KHz for PK/AVG detector
Start ~ Stop Frequency 490KHz~30MHz for QP detector
Start ~ Stop Frequency 30MHz~1000MHz for QP detector

4.2.2 TEST PROCEDURE

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(below 1GHz)

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

Ground Plane

Amp-
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(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

Ground Plane

Spectrum

Analyzer Amp.

(C) For radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane
Spectrum Analyzer .
i Receiver |

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special

operating condition is specified in the follows during the testing.

4.2.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 55% Test Voltage: DC 5V
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4.2.7 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the Attachment B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).
(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (BETWEEN 30MHZ TO 1000 MHZ)
Please refer to the Attachment C.

4.2.9 TEST RESULTS (ABOVE 1000 MHZ)
Please refer to the Attachment D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.

Report No.: BTL-FCCP-1-1412C242 Page 19 of 143




3L

5. BANDWIDTH TEST

5.1 APPLIED PROCEDURES

FCC Part15 (15.247) , Subpart C

i Frequency Range
Section Test Item Result
(MH2)
15.247(a)(2) Bandwidth 2400-2483.5 PASS

5.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = 2.5 ms.

5.1.2 DEVIATION FROM STANDARD
No deviation.

5.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

5.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: DC 5V

5.1.6 TEST RESULTS
Please refer to the Attachment E.
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6. MAXIMUM AVERAGE CONDUCTED OUTPUT POWER TEST

6.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C

Frequency Range

Section Test Item Limit Result
(MH2z)
Maximum Output
15.247(b)(3) b 1 Watt or 30dBm 2400-2483.5 PASS
ower

6.1.1 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the
block diagram below,
b. The maximum peak conducted output power was performed in accordance with method 9.1.2
of FCC KDB 558074 D01 DTS Meas Guidance v03r02.
6.1.2 DEVIATION FROM STANDARD
No deviation.

6.1.3 TEST SETUP

EUT Power Meter

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.
Transmit output power was measured while the host equipment supply voltage was varied from
85 % to 115 % of the nominal rated supply voltage. No change in transmit output power was
observed.

6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: DC 5V

6.1.6 TEST RESULTS
Please refer to the Attachment F.
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7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 APPLIED PROCEDURES /LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted measurement,
provided the transmitter demonstrates compliance with the peak conducted power limits.

7.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = Auto.

7.1.2 DEVIATION FROM STANDARD
No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

7.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: DC 5V

7.1.6 TEST RESULTS
Please refer to the Attachment G.
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8. POWER SPECTRAL DENSITY TEST

8.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C

i o Frequency Range
Section Test Item Limit Result
(MH2z)

8 dBm

15.247(e) Power Spectral Density (in any 3KHz)

2400-2483.5 PASS

8.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW=3KHz, VBW=10KHz, Sweep time = Auto.

8.1.2 DEVIATION FROM STANDARD
No deviation.

8.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

8.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

8.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: DC 5V

8.1.6 TEST RESULTS
Please refer to the Attachment H.
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 LISN EMCO 3816/2 00052765 Mar. 29, 2015
2 LISN R&S ENV216 101447 Mar. 29, 2015
3 Test Cable N/A C_17 N/A Mar. 14, 2015
EMI TEST
4 RECEIVER R&S ESCS30 833364/017 Mar. 29, 2015
5 50Q Terminator SHX TF2-3G-A 08122902 Mar. 29, 2015
Measurement EZ-EMC
6 Farad Ver.NB-03A1 N/A N/A
Software
-01
Radiated Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 29, 2015
2 Amplifier HP 8447D 2944A09673 Mar. 29, 2015
3 Receiver AGILENT Noossa | MYORISO0S | sep 30, 2015
4 Test Cable N/A C-01_CBO03 N/A Jul. 01, 2015
5 Controller CT SC100 N/A N/A
6 Antenna ETS 3115 00075789 Mar. 29, 2015
7 Amplifier Agilent 8449B 3008A02274 Mar. 29, 2015
8 Receiver AGILENT N9038A MY523'3003 Sep. 30, 2015
9 Test Cable HUBER+SUHNER C-48 N/A Apr. 30, 2015
10 Controller CT SC100 N/A N/A
17 | Broad-BandHom [ g o beck BBHA9170 | 9170319 Feb. 22, 2015
Antenna
Microwave
e , EMC 980039 &
12 | Preamplifier With INSTRUMENT EMC2654045 HAOL Feb. 22, 2015
Adaptor
13 Active Loop R&S HFH2-Z2 | 830749/020 | Mar. 29, 2015
Antenna
Measurement EZ-EMC
14 Software Farad Ver.NB-03A1-01 N/A N/A
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6dB Bandwidth Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Nov. 02, 2015
Peak Output Power Measurement
Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 P'Se:'nejt:ro""er Agilent N1911A | MY45100473 | Mar. 29, 2015
, | Wireband Power Agilent N1921A | MY51100041 | Mar. 29, 2015
sensor
Antenna Conducted Spurious Emission Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Nov. 02, 2015
Power Spectral Density Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Nov. 02, 2015

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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10. EUT TEST PHOTO

Conducted Measurement Photos
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Radiated Measurement Photos

9KHz to 30MHz
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Radiated Measurement Photos

30MHz to 1000MHz
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Radiated Measurement Photos

Above 1000MHz
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ATTACHMENT A - CONDUCTED EMISSION
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Test Mode :

TX MODE

100.0 dBuY

Line

0.0
0.150 05 (MHz) 5 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV dBuv dB Detector Comment
1 0.1540 45.22 9.52 54.74 65.78 -11.04 peak
2 0.1540 29.80 9.52 390.32 55.78 -16.48 AVG
3 0.1891 45.60 9.54 55.14 64.08 -8.94 peak
4 0.1891 30.50 9.54 40.04 5408 -14.04 AVG
5 0.2516 36.48 9.55 46.03 61.70 -15.67 peak
6 0.3180 32.98 9.56 42.54 59.76 -17.22  peak
T 3.6953 32.26 9.82 42.08 56.00 -13.92 peak
8 18.2110 29.30 10.36 39.66 60.00 -20.34 peak
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Test Mode :

TX MODE

1000 dBuV

Neutral

0.150

0.5

[MHz)

30.000

Reading Correct Measure-

No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuVv dB dBuv dBuY dB Detector Comment
1 0.1500 47.96 9.52 57.48 66.00 -8.52 peak
2 0.1500 31.20 9.52 40.72 56.00 -15.28 AVG
g * 0.18¢91 46.90 9.53 56.43 64.08 -7.65 peak
4 0.18¢1 32.70 9.53 42.23 5408 -11.85 AVG
5 0.2535 36.76 9.54 46.30 61.64 -1534 peak
6 0.3414 32.76 9.55 42.31 59.17 -16.86 peak
it 3.6641 31.60 9.80 41.40 56.00 -14.60 peak
8 18.4648 27.56 10.59 38.15 60.00 -21.85 peak
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ATTACHMENT B - RADIATED EMISSION (9KHZ TO 30MHZ)
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|Test Mode: TX Mode 2412MHz

Frequency Ant Read level| Factor | Measured(FS) | Limit(QP) | Margin Note
(MHz) 0°/90° dBuV/m (dB) (dBuV/m) (dBuV/m) (dB)
0.0093 0° 14.31 24.30 38.61 128.23 -89.62 AVG
0.0093 0° 14.83 24.30 39.13 148.23 -109.10 PEAK
0.0235 0° 6.90 24.08 30.98 120.18 -89.20 AVG
0.0235 0° 8.20 24.08 32.28 140.18 -107.90 PEAK
0.0314 0° 3.17 23.58 26.75 117.67 -90.92 AVG
0.0314 0° 5.43 23.58 29.01 137.67 -108.66 PEAK
0.0427 0° 0.98 22.86 23.84 115.00 -91.15 AVG
0.0427 0° 2.49 22.86 25.35 135.00 -109.64 PEAK
0.4915 0° 17.43 19.82 37.25 73.77 -36.52 QP
1.7156 0° 20.76 19.53 40.29 69.54 -29.25 QP

Frequency Ant Read level| Factor | Measured(FS) | Limit(QP) | Margin Note
(MHz) 0°/90° dBuVv/m (dB) (dBuV/m) (dBuV/m) (dB)
0.0094 90° 14.91 24.30 39.21 128.17 -88.96 AVG
0.0094 90° 15.86 24.30 40.16 148.17 -108.01 PEAK
0.0231 90° 7.83 24.10 31.93 120.33 -88.40 AVG
0.0231 90° 8.47 24.10 32.57 140.33 -107.76 PEAK
0.0319 90° 4.79 23.55 28.34 117.53 -89.19 AVG
0.0319 90° 5.26 23.55 28.81 137.53 -108.72 PEAK
0.0423 90° 1.06 22.89 23.95 115.08 -91.13 AVG
0.0423 90° 2.81 22.89 25.70 135.08 -109.38 PEAK
0.4917 90° 18.95 19.82 38.77 73.77 -35.00 QP
1.7151 90° 21.47 19.53 41.00 69.54 -28.54 QP
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ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MHZ)
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Test Mode: TX B MODE CHANNEL 01

Vertical
B0 dBuV/m

_ﬁl JWJ“MMMW

0000 12F.00 224.00 32100 1600 51500 B12.00 F09.00 BIG. (0 100000 MH =

Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB8 dBuVim dBufm dB Detector Comment
1 2278800 4288 1437 28.51 46.00 -1749 peak
3801700 4004 -1042 2962 4600 -1638  peak
599.3500 39.64 -f91 M.T73 4600 -1427 peak
696.3900 35.80 -4.95 3385 4600 -1215 peak
200.1800 35.80 -2.89 35.091 46.00 -10.09 peak
* 891.3600 39.18 -1.81 3737 4600 -8BE3 peak

| N =] | M
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Test Mode: TX B MODE CHANNEL 01
Horizontal
SO0  dEuV/m
-IIZI_I
] W
0o
0000 127.00 22400 321.00 8,00 S15.00 12,00 F09.00 805 00 1000.00 MHx
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over
MHz dBu\ dB dBu\im dBulim dB Dietector Comment

1 243 4000 4812 -14.03 34.09 46.00 -11.91 peak
2 267 .6500 46 67 -13.34 33.33 46.00 -12.67 peak
3 * 3054800 47 40 -11.07 36.33 46.00 -967 peak
4 381.1400 4409 -10.39 3370 46.00 -12.30 peak
5 800.1800 3595 -2.89 33.06 46.00 -1254 peak
6 960.2300 3537 025 3512 5400 -18.838 peak
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Test Mode:

TX B MODE CHANNEL 06

GO0 diuy/m

Vertical

it
oo
0000 12700 224.00 321.00 1800 515.00 612,00 709.00 80600 100000 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBu\ dB dBu\im dBuW/m dB Detector Comment
1 31.9400 4342 1539 2803 4000 -1197 peak
2 2162400 4295 -1508 2787 4600 -1813  peak
3 509.3500 criiT) -7.91 2078 4600 -1624  peak
4 670.2000 3578 -5.06 3072 4600 -1528 peak
5 800.1800 3574 -2.88 3285 4600 -1315 peak
6 * 906.8800 37 -1.34 36.37 4600 -963 peak
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Test Mode: TX B MODE CHANNEL 06
Horizontal
s00  dBu S m
40

n._':lnl].[l.'l] 12700 22400 32100 418.00 S15.00 G100 FUER ] HG. 00 1000.00 MHz
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over
MHz dBuV dB dBuVim dBuVim dB Detector Comment
1 238 5500 47 32 -14 .07 3325 46.00 -1275 peak
2 267.6500 4523 -13.34 31.89 46.00 -14.11 peak
3 * 3054800 4667 -11.07 3560 4600 -1040 peak
4 3801700 4559 -10.42 A_AT 46.00 -1083 peak
5 £820.5500 3341 -3.00 3041 46.00 -1559 peak
g 960.2300 34 95 025 34.70 54.00 -1930 peak
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Test Mode: TX B MODE CHANNEL 11
Vertical
800 dBuV/m
awl |—' I
3
oo
w000 12700 22400 32100 41600 515.00 1200 709,00 806 00 1000 00 MH=z
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Cwver
MHz dBuV dB dBu\im dBu'/m dB Detector Comment
1 31.9400 4347 -15.38 28.08 40.00 -1182 peak
2 167.7400 40 61 -13.00 27 61 4350 -1589% peak
3 5G8.4200 3763 -7.91 2072 46.00 -16.28 peak
4 697.3600 3573 -4.95 30.78 46.00 -1522 peak
5 774.9600 35.02 -3.76 3226 46.00 -13.74 peak
6 * 8962100 41.40 -1.66 39.74 46.00 -626 peak
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Test Mode: TX B MODE CHANNEL 11

00 dBuySm

Horizontal

|

n._':lnl].[l.'l] 12700 22400 32100 418.00 S15.00 G100 FUER ] HG. 00 1000.00 MHz
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over
MHz dBuV dB dBuVim dBuVim dB Detector Comment
1 241 4600 4623 -14 .04 3219 46.00 -13.81 peak
2 305.4800 4399 -11.07 3292 46.00 -13.08 peak
3 754.5900 3936 -4 47 3489 4600 -11.11  peak
4 831.2200 3824 -305 3519 46.00 -10.81 peak
5 * B91.3600 3878 -1.81 36.97 46.00 -903 peak
g 960.2300 34 54 025 3429 5400 -19.M1 peak
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ATTACHMENT D - RADIATED EMISSION (ABOVE 1000MHZ)
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Vertical
1100 dBub/m
3%
Eil]
%
2 Jr*'\) \k
W
300
22000 27200 P2 00 2IT00 AAOR00 0 241200 0 AIP00 243200 24200 2462 00 MH=z
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Cwver
MH=z dBuV dB dBu\im dBu'/m dB Detector Comment
1 2380.000 24 37 31.88 56.25 7400 -17.75 peak
2 2350.000 1358 3188 45 46 h400 -8B854 AVG
3 * 2413700 63.06 3191 9457 54.00 4097 AVG no limit
4 X 2414800 6545 3.9 97.36 7400 2336 peak no fimit
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Vertical
s00  dBu S m
40 1
=
2z
=
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4823760 3469 362 3831 7400 -3569 peak
2 * 4823760 27.14 362 3076 5400 -2324 AVG
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Horizontal
1100 dBuVim
E
o
3
. A
b smsrarain
nn
22000 237200 23200 299200 240200 241200 242200  CATZO0 244200 246200 MHz
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over
MHz dBu\ dB dBu\im dBulim dB Dietector Comment
1 2390.000 2339 31.88 B527 7400 -1873 peak
2 2390.000 1369 31.88 45 57 R400 -843 AVG
3 * 2413800 67.59 3.9 9950 5400 4550 AVG na fimit
4 X 2414700 70.20 N9 10211 7400 2811 peak no fimit
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Orthogonal Axis : [X

Test Mode : TX B MODE 2412MHz
Horizontal

s00  dBu S m

40 1
X
2
=

nn

1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin

MHz dBu\ dB dBulim dBuMim dB Detector Comment
1 4824 470 33.65 362 r2v 7400 -3673 peak
2 % 4824470 26.34 362 20.96 5400 -2404 AVG
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Orthogonal Axis : [X

Test Mode : TX B MODE 2437MHz
Vertical
1100 dBub/m
%
o
300
297 000 239700 F407.00 241700 AIF00  4IT00 PA4F 00 245700  AGF 00 407 00 MH=z
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MH=z dBuV dB dBu\im dBu'/m dB Detector Comment
1 * 2439700 63.66 31.85 95.61 5400 4181 AVG no limit
2 X 2439800 6629 3195 8824 7400 2424 peak na fimit

Report No.: BTL-FCCP-1-1412C242

Page 47 of 143



3L

Orthogonal Axis : [X

Test Mode : TX B MODE 2437MHz
Vertical
s00  dBu S m
40 1
-
¥
-
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4874260 3452 EN ] 3824 T400 -3576 peak
2 * 4874260 2671 a2 3043 5400 -2357 AVG
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Orthogonal Axis : [X
Test Mode : TX B MODE 2437MHz

Horizontal
1100 diuym

¥
0.0
2987.000 2397.00 2407.00 2417.00 2427.00 243700 2447.00 245700 2467.00 2407.00 MHz

Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over

MHz dBu\ dB dBu\im dBuMim dB Detector Comment
1 X 2434700 69.40 3195 10135 7400 2735 peak na fimit
2 * 2439800 66.88 31.95 898.83 5400 4483 ANG no fimit

Report No.: BTL-FCCP-1-1412C242 Page 49 of 143



3L

Orthogonal Axis :

X

Test Mode : TX B MODE 2437MHz
Horizontal
s00  dBu S m
40
*
.
=
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4873920 3337 EN ] 3709 7400 -3691 peak
2 * 4873920 26.03 a2 2075 5400 -2425 AVG
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Orthogonal Axis : [X
Test Mode : TX B MODE 2462MHz
Vertical
1100 dBub/m
TR
o
3
X
_pﬁ) kr—“\\ 1
LY d
300
412000 247200 243200 244200 A5200 JAGZ 00 A4TR 00 248200 249200 2512 .00 MH=x
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Cwver
MH=z dBuV dB dBu\im dBu'/m dB Detector Comment
1 * 2460.300 63.13 31.58 9511 5400 M1 AVG no limit
2 X 2464 800 6571 31.58 87 69 7400 2369 peak na fimit
3 2483 500 2289 32.01 54.90 74.00 -1910  peak
4 2483 500 1352 32m 4553 54.00 -B47 AVG
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Orthogonal Axis : [X

Test Mode : TX B MODE 2462MHz
Vertical
s00  dBu S m
a8 4
2
=
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4923850 3476 3.80 3856 7400 -3544 peak
2 * 4923850 2693 380 3073 5400 -2327 AVG
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Orthogonal Axis :

X

Test Mode : TX B MODE 2462MHz
Horizontal
1100 dBuVim
2
o
3
X
nn
2012000 242700 243200 284200 245200 246200 247200 24200 249200 51200 MHz
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over
MHz dBu\ dB dBu\im dBulim dB Dietector Comment
1 X 2464 700 6901 3188 100 89 7400 2699 peak nio fimit
2 * 2464700 66.49 3188 9847 5400 4447 AVG no limit
3 2483 500 2378 320 5579 7400 -1821 peak
4 2483 500 13.71 32.M 4572 K400 -B28 AVG
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Orthogonal Axis :

X

Test Mode : TX B MODE 2462MHz
Horizontal
s00  dBu S m
40
4
2
=
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4924380 3339 3.80 3719 7400 -3681 peak
2 * 4924380 26.15 380 2095 5400 -2405 AVG
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Vertical
1100 dBub/m
3
H
4
Eil]
3 \
j’_ﬂ/"‘// \‘;ﬁ
300
22000 27200 P2 00 2IT00 AAOR00 0 241200 0 AIP00 243200 24200 2462 00 MH=z
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Cwver
MH=z dBuV dB dBu\im dBu'/m dB Detector Comment
1 2380.000 2398 31.88 55.86 7400 -18.14 peak
2 2380.000 14 04 3188 4552 h400 -8B08 AVG
3 X 2410.200 6592 3191 98.83 74.00 24383 peak no limit
4 * 2413100 5881 3.9 80.72 5400 3672 AVG no fimit
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Vertical
s00  dBu S m
- X
2
x
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4823800 3481 362 3843 7400 -3557 peak
2 * 4823800 2757 362 3119 5400 -2281 AVG
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Horizontal
1100 dBuV/m
p:
£l
o
1
i e
s S
0.0
PIEZO00 237200 FIB2.00 299200 240200 241200 242200 243200 244200 46200 MHx
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over
MHz dBu\ dB dBu\im dBulim dB Dietector Comment
1 2390.000 2398 31.88 B5.86 7400 -1814 peak
2 2390.000 15.18 31.88 47 .06 R400 694 AVG
3 * 2413100 64.78 Ey B 96.69 5400 4269 AVG no limit
4 X 2418.600 7277 N9 104 .68 7400 3068 peak no fimit
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Horizontal
s00  dBu S m
40 1
x
2
X
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4824450 3388 362 3750 7400 -3650 peak
2 * 4824450 2665 362 3027 5400 -2373 AVG
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Orthogonal Axis : [X

Test Mode : TX G MODE 2437MHz
Vertical
1100 dBub/m
%
2
o
300
297 000 239700 F407.00 241700 AIF00  4IT00 PA4F 00 245700  AGF 00 407 00 MH=z
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MH=z dBuV dB dBu\im dBu'/m dB Detector Comment
1 X 2435400 66.81 31.94 98.75 7400 2475 peak no limit
2 * 2438200 5855 3154 8049 5400 3645 AVG na fimit
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Orthogonal Axis :

X

Test Mode : TX G MODE 2437MHz
Vertical
s00  dBu S m
40 *
2
“
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4873310 3492 EN ] 3864 T400 -3536 peak
2 * 4873310 2763 a2 3135 5400 -2265 AVG

Report No.: BTL-FCCP-1-1412C242

Page 60 of 143




3L

Orthogonal Axis : [X

Test Mode : TX G MODE 2437MHz
Horizontal
1700 dBu/m
2
£
1
T

0.0
2987.000 2397.00 2407.00 2417.00 2427.00 243700 2447.00 245700 2467.00 2407.00 MHz

Reading Cormect Measure- o
Mo. Mk.  Freq.  Level Factor ment  Limit  Over
MHz dBu\ dB dBu\im dBuMim dB Detector Comment

1 * 2438200 63.67 31.94 95.61 5400 4161 AVG no fimit
2 X 2443600 7239 3195 10434 7400 3034 peak na limit
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Orthogonal Axis :

X

Test Mode : TX G MODE 2437MHz
Horizontal
s00  dBu S m
40 1
=
z
X
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4874260 3378 EN ] 3750 7400 -3650 peak
2 * 4874260 2655 a2 3027 5400 -2373 AVG
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Orthogonal Axis :

X

Test Mode : TX G MODE 2462MHz
Vertical
1100 dBub/m
1
3
2
y J
f :
i X
i
//_/ ]
300
412000 247200 243200 244200 A5200 JAGZ 00 A4TR 00 248200 249200 2512 .00 MH=x
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Cwver
MH=z dBuV dB dBu\im dBu'/m dB Detector Comment
1 X 2460.200 68.58 31588 10056 7400 2656 peak no limit
2 * 2463100 6034 31.58 §2.32 h4 00 3832 AVG na fimit
3 2483 500 2364 32.01 55.65 74.00 -18.35 peak
4 2483 500 1402 32m 46.03 54.00 -7497 AVG
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Orthogonal Axis : [X

Test Mode : TX G MODE 2462MHz
Vertical
s00  dBu S m
40 1
*
2
x
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4923910 3427 3.80 3807 7400 -35093 peak
2 * 4923910 2733 380 3113 5400 -2287 AVG
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Orthogonal Axis :

X

Test Mode : TX G MODE 2462MHz
Horizontal
1700 dBu/m
;
X
2
T
2
. Ty
o
2412000 242200 2432.00 244200 2452 00 2462200 247200 248200 2492 00 200 MHz

Reading Correct Measure-

Mo. Mk.  Freq.  Level Factor ment  Limit  Over
WMHz a8y a8 @Budim  dBuWim  dB  Detesior | Comment
1 X 2462000 71.61 3198 10359 7400 2959 peak na fimit
2 * 2463.300 63.53 31.98 95.51 5400 4151 ANG no fimit
3 2483 500 24 97 2.0 56.98 7400 -1702 peak
4 2483 .500 1470 32.m 46.71 400 -T.20 ANG
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Orthogonal Axis :

X

Test Mode : TX G MODE 2462MHz
Horizontal
s00  dBu S m
40 1
x
2
=
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4924470 3352 3.80 3732 T400 -3668 peak
2 * 4924470 2613 380 2093 5400 -2407 AVG
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2412MHz
Vertical
1100 dBub/m
E|
X
[
Eil]
%
P e i m—
300
22000 27200 P2 00 2IT00 AAOR00 0 241200 0 AIP00 243200 24200 2462 00 MH=z
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Cwver
MH=z dBuV dB dBu\im dBu'/m dB Detector Comment
1 2380.000 2346 31.88 55.34 7400 -1866  peak
2 2380.000 13.78 3188 45 66 h400 -834 AVG
3 X 2413200 6647 3191 08.38 74.00 2438 peak no limit
4 * 2413.300 56.79 3.9 88.70 5400 3470 AVG no fimit
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2412MHz
Vertical
s00  dBu S m
- X
z
=
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4824370 34 87 362 3849 7400 -3551 peak
2 * 4824370 2693 362 3055 5400 -2345 AVG
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2412MHz

Horizontal
1100 diuym

¥
,er’/ kk
0.0
2I62.000 237200 2302.00 239200 2402.00 2412200 2422.00 2475200 2442.00 2462.00 MHz

Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over

MHz dBuv dB dBuVim dBu'fm dB Detector Comment
2390.000 24 45 31.88 56.31 7400 -17Y67 peak
2 2390.000 14.35 31.88 4623 5400 -7.77 AVG
3 % 2413300 60.99 .91 9290 5400 3890 AVG na limit
4 X 2413700 68.22 N9 10013 7400 2613 peak  nolimi

-k
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
s00  dBu S m
40 1
x
2
X
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4823810 3386 362 3748 T400 -3652 peak
2 * 4823810 2579 362 2041 5400 -2459 AVG
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2437MHz
Vertical
100 dBuy/m
%
2
m

—F—1— S in

2307000 239700 2407 00 2417.00 2427 .00 24537 .00 2447 00 2457 .00 MEF 00

24B7 00 MH =

Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over

MHz dBu\ dB dBu\im dBuVim dB Detector Comment
1 X 2434200 65.80 31.94 97.74 7400 2374 peak na limit
2 * 2435800 56.78 3194 8872 H400 3472 AVG no fimit
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2437MHz
Vertical
s00  dBu S m
40 1
-
2z
=
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4874290 3463 EN ] 3835 7400 -3565 peak
2 * 4874200 2692 a2 3064 5400 -2336 AVG
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2437MHz

Horizontal
1100 diuym

o

¥
0.0
2987.000 2397.00 2407.00 2417.00 2427.00 243700 2447.00 245700 2467.00 2407.00 MHz

Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over

MHz dBu\ dB dBu\im dBuMim dB Detector Comment
1 X 2435200 69 .90 3194 10184 7400 2784 peak na fimit
2 * 2435800 60.15 31.94 92.09 5400 3B.09 ANG no fimit
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2437MHz
Horizontal
s00  dBu S m
b 1
x
z
x
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4874250 3365 EN ] 3737 T400 -3663 peak
2 * AB7A250 2578 a2 2050 5400 -2450 AVG
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2462MHz
Vertical
1100 dBub/m
2
1
o
&
e s
300
412000 247200 243200 244200 A5200 JAGZ 00 A4TR 00 248200 249200 2512 .00 MH=x
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Cwver
MH=z dBuV dB dBu\im dBu'/m dB Detector Comment
1 * 2460.800 5655 31.58 88.53 5400 3453 AVG no limit
2 X 2462800 6573 31.58 8771 7400 2371 peak na fimit
3 2483 500 22 69 32.01 54,70 74.00 -19.30 peak
4 2483 500 13.78 32m 4579 5400 -B21 AVG
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2462MHz
Vertical
s00  dBu S m
a8 4
2
=
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4924360 3473 3.80 3853 7400 -3547 peak
2 * 4924360 2686 380 3066 5400 -2334 AVG
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
1100 dBuV/m
1
X
2
o
2
X
M.—/_,—// kL
0.0
212000 242200 2432.00 244200 245200 246200 247200 248200 249200 FE12.00 MHz
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over
MHz dBu\ dB dBu\im dBulim dB Dietector Comment
1 X 2460.600 6937 31598 101.35 7400 2735 peak no limit
2 * 2463.400 59 86 31.98 91.84 400 37.584 AVG no fimit
3 2483 500 2364 3201 55.65 7400 -1835% peak
4 2483 500 14.31 2.0 46.32 400 -76B AVG
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
s00  dBu S m
40 1
x
2
X
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4923730 3343 3.80 3723 T400 -3677 peak
2 * 4923730 2576 380 2056 5400 -2444 AVG
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2422MHz
Vertical
1100 dBub/m
4
X
ivW
Eil]
%
e ——
300
2922000 24200 26200 IGO0 AAOR00 0 24FF 00 P44 00 246200 246200 2522 00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Cwver
MH=z dBuV dB dBu\im dBu'/m dB Detector Comment
1 2380.000 2503 31.88 56.91 7400 -17.09 peak
2 2350.000 14 56 3188 4644 h400 -756 AVG
3 * 2425600 5364 31.83 85.57 54.00 3157 AVG no limit
4 X 2426400 63.32 31.93 8525 7400 2125 peak no fimit

Report No.: BTL-FCCP-1-1412C242

Page 79 of 143




3L

Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2422MHz
Vertical
s00  dBu S m
40 *
2
»
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4843860 3498 3166 3864 T400 -3536 peak
2 * 4843860 2752 166 3118 5400 -2282 AVG
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Orthogonal Axis : [X
Test Mode : TX N-40M MODE 2422MHz

Horizontal
1100 diuym

o
1
®
/_36"’/ K\’_"A
0.0
2922000 2342.00 2362.00 238200 2402.00 242200 2442.00 246200 2462.00 2522.00 MHz

Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over

MHz dBuv dB dBuVim dBu'fm dB Detector Comment
2390.000 2663 31.88 58.51 7400 -1549 peak
2390.000 16.20 31.88 458.08 5400 -592 AVG
X 2418600 67.63 .91 9954 T4.00 2554 peak na limit
* 2425600 57.73 31.93 8966 54.00 3566 AVG no fimit

-k

Wl M
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2422MHz
Horizontal
s00  dBu S m
- *
2
4
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4844160 3415 3166 3781 T400 -3619 peak
2 * 4844160 2639 166 3005 5400 -2395 AVG
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2437MHz
Vertical
100 dBuy/m
1
X
2
m

— i

300
2397000 235700 2FF.00 2397.00 241700 24537 .00 245700 247700 2497 00

255700 MH =z

Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over

MHz dBu\ dB dBu\im dBuVim dB Detector Comment

1 X 2433600 63.17 31.94 9511 7400 2111 peak  nolimi
2 * 2441800 54 .14 31.95 86.09 5400 3209 AVG na fimit
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2437MHz
Vertical
s00  dBu S m
40 *
2z
4
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4874520 3502 EN ] 3874 T400 -3526 peak
2 * ABTAE20  27.16 a2 3088 5400 -2312 AVG
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Orthogonal Axis : [X
Test Mode : TX N-40M MODE 2437MHz
Horizontal
1100 dBuVim
%
2
o
300
2TAT000 235700 2377.00 239700 281700 243700 245700 247700  2497.00 253700 WHz
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over
MHz dBu\ dB dBulim dBuMim dB Detector Comment
1 X 2433600 6517 3104 871 7400 2311 peak na fimit
2 * 2441 800 5711 31.95 89.06 5400 3506 ANG no fimit
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2437MHz
Horizontal
s00  dBu S m
40 1
=
z
X
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4873710 33584 EN ] 3756 7400 -3644 peak
2 * 4873710 2667 a2 3039 5400 -2361 AVG
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Vertical
1100 dBub/m
1
b4
2
y |
{ 3
X
= L
IR
00
2952000 297200 299200 241200 AIZ00 0 245200 0 A4TZ00 249200 251200 2562 00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Cwver
MHz dBuV dB dBu\im dBu'/m dB Detector Comment
1 X 2454 800 63.31 31.86 9527 7400 2127 peak no limit
2 * 2457000 5378 31.58 8576 400 3176 AVG na fimit
3 2483 500 2360 32.01 55.61 74.00 -18.35% peak
4 2483 500 1429 32m 46.30 5400 -770 AVG
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Vertical
s00  dBu S m
0 %
2
=
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4904 630 3531 377 3908 7400 -3492 peak
2 * A9D4630 2746 37T 3123 5400 -2277 AVG

Report No.: BTL-FCCP-1-1412C242

Page 88 of 143




3L

Orthogonal Axis :

X

Test Mode :

TX N-40M MODE 2452MHz

100 diul/m

Horizontal

Lt

e

mznammn 237200 2392.00 2412200 2432.00 245200 2472.00 249200 M512.00 5h2.00 MHz
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Over
MHz dBuV dB dBuVim dBuVim dB Detector Comment
1 * 2457.000 5681 3198 88.79 5400 3479 AVG na fimit
2 X 2462200 66.30 31.98 98.28 7400 2428 peak no limit
3 2483500 2383 32 5584 7400 -18.16  peak
4 2483 500 1534 zm 47.35 54.00 -665 AVG
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Horizontal
s00  dBu S m
40 1
*
2
X
nn
1000000 3550000 B100.000  BESOLOOD 17200000 137500000 16300000  1EES0.000 A 400000 ZESO0LDOMH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu\ dB dBu\im dBulim dB Detector Comment
1 4904310 3439 377 3816 7400 -3584 peak
2 * 4904310 2645 37T 3022 5400 23738 AVG
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ATTACHMENT E - BANDWIDTH

Report No.: BTL-FCCP-1-1412C242
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Test Mode : TX B Mode_CHO01/06/11

- 5 - —
Frequency 6dB Bandwidth [99% Occupied BW| Min. Limit Test Result
(MHz) (MHz) (MHz) (kHz)
2412 10.06 13.16 500 Complies
2437 10.16 13.12 500 Complies
2462 10.15 13.20 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.00 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 10.059998000 MH=z
20 Offpet 1 4B OBW 13|-160000p00 MH=z
Manrker| 1 [Tl
L1o —1 an | IEH
B I S W
N DZ —3.5 Bf"u WU\""\ ’WV T 4Ub470 ZS g-Eb[an o
e 7/ \ 1) g oo
\"1 2|-4168%40p00 GHz

\

s

i

-80

Fl

FZz

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 20.JAN.2015 08:13:15
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Date:

TX CHO6

Date:

*RBW 100 kHz Delta 1 [T1
*VBW 300 kHz 0.68 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 10.159548000 MH=z
zo Offpet 1 4B OB 13.120000p00 MHZ
Marnker| 1 [T1
Lo _3lon gp|IEM
2(.431940002 GHz
D1 2.2009 dBm Temp 1| [T1 ORW]
o 1 [ PETI |
AT U“’\ j""'l,\/ W - AET| nvL
D2T’3-7} B \ T3USZOPOT GEZ
rery A
|, A\ e 3 OB
\J k/ -11[ 93 dBm
2. 443840000 GHz
F-20 \
\&305
-a0
U
50
F-60
=70
Fz
Fl
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
20.JAN.2015 08:14:18
*RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kHz -0.15 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 10.149900000 MHZ
20 offpet 1 4B CBW 13200000000 MH=Z
Marker| 1 [T1l
Lo I P
2456950050 GH=z
D1 2.704 dipm = H{F1—oBw
Lo YW E T TN . K
I AT AN L N I ™ A e = [aeiziiy ERIE
D2 3.2 0
1, M/ Z} 455480000 GHz
redy oo
1o Y)J e D OBW]
\J U 1195 dBm
2. 468830000 GHz
20 \\
\NSDB
F-40 U
=50
50
70
Fa
Fl
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
20.JAN.2015 08:15:03
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Test Mode: TX G Mode_CH01/06/11

Freguency 6dB Bandwidth | 99% Occupied BW| Min. Limit Test Result

(MHz) (MH2) (MHZz) (kHz)

2412 16.35 16.48 500 Complies
2437 16.21 16.48 500 Complies
2462 16.32 16.48 500 Complies

TX CHO1
® :RBW ;gg in Delta 1 [T1 2) -
j: Offlpet 1 4B ;iffkiiéllﬂ[)g?j C)O I:L:: “
2|-403900 0 GHz

Temp 1| [T1 CBW

fviEw| = D1 1.16/6 dBm .

TSTA L ISR YY) PUIN ONTVRY. ) GO i oo |

Temgp 2| [T1 CBW

10
-6LH0 dBm
2l.420280 GHz
he A

F2z
L

—-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 20.JAN.2015 08:15:56
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TX CHO6

® *RBW 100 kHz Delta 1 [Tl ]
*VBW 300 kHz -0.14 de
Ref 20 dBm *Att 30 dB SWT 2.5 ms 16.209550000 MHZ
20 Offyet 1 4B OBW 16L480000pP0 MH=z
Marker| 1 [T1
10 el FE7 Apm
2|.4290404p0 GH
:
Temp 1| [T1 OB
= | 01 0. 205 dBm =5 Siziny
T MMMI\M NWNNWWM 3 GHz
10 \I Temp 2| [T1 CBW]
-6t %8 dPm
2. 445280 GHz
|20 ‘\\'\
—-30
|- a0
|-50
|50
|70
F2
F1
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 20.JAN.Z2015

08:17:37

Date: 20.JAN.2015 08:16:53
® *RBW 100 kHz Delta 1 [Tl ]
*VBW 300 kHz 1.02 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 16.31%975000 MHz
20 Offpet 1 ¢B OBW 16.480000D00 MHz
Marker| 1 [T1
10 —tllne dvm
2[. 453900000 GH
T 1| [T1 cBW] .
erm]
= |- D1 1.0007 dBm . =
OFE B
P UL, W PVY D ST WYL Y WUSrrARN 2 cn
10 \ Temp 2| [T1 OB'JY
-6|}5 dBm
2. 47028000, GHz
| - \\,‘\
[-30
|- a0
|50
|--60
|70
o
Tl
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

LVL
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Test Mode : TX N-20MHz Mode_CHO01/06/11

- 5 - - —
Freguency 6dB Bandwidth | 99% Occupied BW| Min. Limit Test Result
(MHz) (MH2) (MHz) (kHz)
2412 17.66 17.68 500 Complies
2437 17.67 17.68 500 Complies
2462 17.65 17.64 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]
Ref 20 <dBm *Att 30 4B \Sr?g 202 :;[Z l7.65999gt-)§§ SL_SLZ
z0 ffyet 1 4B OBW 17(.620000Dp00| MHEZ
Marker| 1 [TLl
1o eI - |
R R A
o i D1 —1.6/48 dFE: M MW . 2*0 ;OL;H] LVL
o nMMMM&H}&WL" 1LJMHM Fotb 2 (Tt 58 ;;CB
2.420880 OO\,(iTELz

N

3DB

F2

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 20.JAN.2015 08:19:40
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TX CHO6

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]

-0.22 dB

Ref 20 dBm *Att 30 SWT 2.5 ms 17.669913000 MHZz
20 ffset 1 ¢B OBW 17].680000000|MHEZ
Marker| 1 [T1
| 10 7l cn| den | N
2|.428180p37 | GH
T 1| [T1 oBW) :
[vIEY] o
| o =
D1 -2.1447 dB Sisizul PR
Il 282 001 GHz
¥ A P AL 2
4 -9l as]laBm
2. 445880p00|\GEZ
|- \\
20
3DB
|40
|- s0
|60
|70
F2
Fl
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 20.JAN.2015 08:20:35
® *RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kHz 0.15 dB
Ref 20 dBm *Att 30 SWT 2.5 ms 17.649950000 MH=zZ
20 ffpet 1 ¢B OBW 17.640000p00|MHZ
Marker| 1 [Tl
10 ol el ey |EN
2|-453200000| GH
T 1| [T1 oBW) )
=X emp
o — 7L 95 CEm
D1 -1.9[19 dBEm LVL
T1 S32A0000TEHZ
.AAMW\MB&'\MIMNAW Wﬂ"“ ﬁ,ﬁ«&«
P Vi vy 1 Femib i S35
-7L80\dBm
21.470840000||GHZ
—30 \\1
3DB
|- 40
|50
|60
|70
F2
F1l
-80
Center 2.462 GHz 2 MHzZ/ Span 20 MHz
Date: 20.JAN.2013 08:21:20
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3L

Test Mode : TX N-40MHz Mode_CHO03/06/09

Date: 20.JAN.2015 08:28:23

- 5 - - —
Freguency 6dB Bandwidth | 99% Occupied BW| Min. Limit Test Result
(MHz) (MH2) (MHz) (kHz)
2422 36.08 36.16 500 Complies
2437 36.08 36.16 500 Complies
2452 35.85 36.16 500 Complies
TX CHO3
® “RBW 100 kHz ©Delta 1 [T1 ]
*VBW 300 kHz 0.57 dB
Ref 20 dBm *Att 30 dB SWT &5 ms 36.079956000 MHZ
20 ffpet 0B OBW 36l1e0000000 MHZ
Marker| 1 [T1
1o =0 4 B “
0 remp 3] (22 ompy |
J L‘Lnl.ukmlklm..i AM%“AWMH{GAJZJH [ it fj:
2.440160p00 (HZz
70 s
—eoFl
Center 2.422 GHz 4 MHz/ Span 40 MHzZ
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3L

TX CHO6

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.78 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 36.079965000 MHZ
20 ffpet 1 dB OBW 36160000000 MHZ
Marker| 1 [T1
10 —10l 15 HE;g
oD 21.415200000 GHzZ
Temp 1| [T1 OBW]
&= |, e
=TZFT | LvL
D1 -3.966 dBm TS Ehen RE
; YRS Asdsatel fuig
Al Jw#,i ad L ﬂilh‘ PPN t
e Rt 2137 Hem
2|.455160p00 EHZ
-2
-po
\sns
F-a0
50
60
-70
F2
Tl
-80
Center 2.437 GHz 4 MHZ/ Span 40 MHz
Date: 20.JAN.2015 08:29:16
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.84 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 35.846065000 MHZ
20 ffpet 1 dB OBW 36160000000 MHZ
Marker| 1 [T1
10 —10l571 B
21.454433p00 GHzZ
m Temp 1| [T1 OBW]
EHE |,
=ITFTO | LvL
D1 —-4.2]88 dBm S i?
B 1o ) WM@@ 1MNMM@B&H—@
A’ d -8L69 HBm
2|.470160p00 %HZ
l\sns
50
60
-70
F2
Fl
-80

Center 2.452 GHz

Date: 20.JAN.2015 08:30:01

4 MHEZ/

Span 40 MHz
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ATTACHMENT F - MAXIMUM AVERAGE CONDUCTED OUTPUT
POWER
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3L

Test Mode :TX B Mode_CHO01/06/11_ANT 1

Frequency Conducted Conducted Max. Limit Max. Limit S—_—
(MHz) Power (dBm) | Power (W) (dBm) (W)
2412 8.83 0.008 30.00 1.00 Complies
2437 8.89 0.008 30.00 1.00 Complies
2462 8.85 0.008 30.00 1.00 Complies

Test Mode :TX G Mode_CHO01/06/11_ANT 1

Frequency Conducted Conducted Max. Limit Max. Limit S—_—
(MHz) Power (dBm) | Power (W) (dBm) (W)
2412 8.92 0.008 30.00 1.00 Complies
2437 8.85 0.008 30.00 1.00 Complies
2462 8.87 0.008 30.00 1.00 Complies
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3L

Test Mode :TX N20 Mode_CHO01/06/11_ANT 1

Frequency Conducted Conducted Max. Limit Max. Limit Result
esu
(MH2z) Power (dBm) | Power (W) (dBm) (W)
2412 5.89 0.004 30.00 1.00 Complies
2437 5.84 0.004 30.00 1.00 Complies
2462 5.86 0.004 30.00 1.00 Complies
Test Mode :TX N20 Mode_CHO01/06/11_ANT 2
Frequency Conducted Conducted Max. Limit Max. Limit Result
esu
(MH2z) Power (dBm) | Power (W) (dBm) (W)
2412 5.79 0.004 30.00 1.00 Complies
2437 5.76 0.004 30.00 1.00 Complies
2462 5.73 0.004 30.00 1.00 Complies
Test Mode :TX N20 Mode_CHO01/06/11 Total
Frequency Conducted Conducted Max. Limit Max. Limit o
esu
(MHz) Power (dBm) | Power (W) (dBm) (W)
2412 8.85 0.008 30.00 1.00 Complies
2437 8.81 0.008 30.00 1.00 Complies
2462 8.81 0.008 30.00 1.00 Complies
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3L

Test Mode :TX N40 Mode_CHO03/06/09_ANT 1

Frequency Conducted Conducted Max. Limit Max. Limit Result
esu
(MH2z) Power (dBm) | Power (W) (dBm) (W)
2422 5.86 0.004 30.00 1.00 Complies
2437 5.89 0.004 30.00 1.00 Complies
2452 5.84 0.004 30.00 1.00 Complies
Test Mode :TX N40 Mode_CHO03/06/09_ ANT 2
Frequency Conducted Conducted Max. Limit Max. Limit o
esu
(MHz) Power (dBm) | Power (W) (dBm) (W)
2422 5.78 0.004 30.00 1.00 Complies
2437 5.77 0.004 30.00 1.00 Complies
2452 5.74 0.004 30.00 1.00 Complies
Test Mode :TX N40 Mode_CHO03/06/09_Total
Frequency Conducted Conducted Max. Limit Max. Limit S—_—
esu
(MHz) Power (dBm) | Power (W) (dBm) (W)
2422 8.83 0.008 30.00 1.00 Complies
2437 8.84 0.008 30.00 1.00 Complies
2452 8.80 0.008 30.00 1.00 Complies
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ATTACHMENT G - ANTENNA CONDUCTED SPURIOUS
EMISSION
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3L

Test Mode :

TX B Mode_ANT 1
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3L

TX B mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -46.62 dBm
Ref 20 dBm *Att 30 4B SWT 10 ms 2.3%8200000 GHz
20 Cffpet 1 4B Markler| 1 [T1
1155 dBm

410600000 SH “
Markler| 2 [T1

|10

= | D1 1.54P dBm

LVL
Mark

—10

D2 —18.451 fBm

|—40

Il N ) j’L‘

|60

Fa
Fl

Start 2.323 GHz 10 MHz/ Stop 2.423 GHz

Date: 20.JAN.2015 08:13:35

TX B mode CH11

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -46.77 dBm
Ref 20 dBm *Att 30 4B SWT 10 ms 2.539000000 &Hz
20 Cffpet 1 4B Marker| 1 [T1
2410 dBm

4&4000000 SH “
Marker| 2 [T1

—50L67 dBm
g UUP00 GEZ |Lve
Marker| 3 [T1
-511L11 dBm

21500000000 GHz

4
I \ HXULM
[ N ) wF
|60
|70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz

Date: 20.JAN.2015 08:15:23
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TX B mode CHO1 (10 Harmonic

® *RBW 100 kHz
*VBW 300 kHz

of the frequency)

Marker 2 [T1 ]
-42.38 dBm

Date: 20.JAN.2015 08:13:28

TX B mode CHO6 (10 Harmonic

® *RBW 100 kHz
*VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 2.7 =

Ref 20 dBm *Att 30 dB SWT 2.7 = 24.911800000 GHz
z0 Offpet 1 4B Marker| 1 [T1
—-0}23 dBm
|10 g12300p00 cue|EM
frrew r
0 LVL
—10
o i=py BT
|30
3DB
B W
AN AL AL kAL, Aok I} nu..M
Ay el > ad arrgioot)
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

of the frequency)

Marker 2 [T1 ]
-41.56 dBm
26.447060000 GHz

z0 Offpet 1 4B

Marker| 1 [T1

1432 dBm

10 4 o0pon ez |EM
I 1
fv1E7) i

0 LVL

|10

5 D1 -18./681 dBEm

|-z0

3DB

| T Y !\{J\M
L4 ha mans )

"
A LA TMNARS

-80

Start 30 MHz 2.647 GHz/

Date: 20.JAN.2015 08:14:32

Stop 26.5 GHz
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TX B mode CH11 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -41.24 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 = 26.288240000 GHz
z0 Offpet 1 4B Marker| 1 [T1
0f25 dBm
|10 465240000 cue|EM
L ex] i
3 |, !
LVL
—10
— N1 19 752 AR
|30
3DB
2|
|40
o had iy g, b al AL Ahucy) M
Wl hapatlapi L i
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 20.JAN.2015 08:15:16
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3L

Test Mode :

TX G Mode_ANT 1
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3L

TX G mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -39.75 dBm
Ref 20 dBm *Att 30 4B SWT 10 ms 2.3%9600000 GHz
20 Cffpet 1 4B Markler| 1 [T1
-0}28 dBm
|10 413400000 CH
Markler| 2 [T1
L EK -41038 dBm
|, s .
- ORCAS/ EASACAER AEk)
Markler 1
-50}150 m
10
2}390000 00 GHz
_z0 = L
|30
4
|40
| _ap | | " M|
IR RUTFSTLPRTIREZUPIY TSV TRV RPATRRY ey
|60
|70
F2
Fl
-80
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz
Date: 20.JAN.2015 08:16:17
TX G mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -46.92 dBm
Ref 20 dBm *Att 30 4B SWT 10 ms 2.539400000 GHz
20 Cffpet 1 4B Marker| 1 [T1
0175 dBm
|10 460400000 =H
Marker| 2 [T1
L FH 1 -49|56 dBm
[vzEw iy D1 0,74 cBm
e UUpUU GHZ
W Marker| 3 [T1
o -50[72 dBm
B } z|-so000opoo cEZ
— D2 109253 HBm
-2
H a
\ﬂ&m .
| <o ) O — | ""“"\lL'ﬁN" 4 ]AVIH'"A_II
|60
|70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz

Date: 20.JAN.2015 08:17:58

LVL

LVL
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@

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]

-42.51 dBm

TX G mode CHO1 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.27 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 = 2.253480000 GHz
z0 Offpet 1 4B Marker| 1 [T1
-1} 99 dBm
|10 4 Q0000 cE
I
& |,
F|
|10
|-z0
D1 —-21.987 dBm
|-z0
|-a0—4
e, T T A
v v hd ' o AU
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 20.JAN.2015 08:17:07

Ref 20 dBm *Att 30 dB SWT 2.7 = 2.677000000 GHz
z0 Offpet 1 4B Marker| 1 [T1
-2} 84 dBm
10 g12300p00 cue|EM
I
|, B
y LVL
10
|20
D1 —-22.1835 dBm
|30
3DB
|40
[ NMWWM
A A Jhnu"n My At PN I M
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 20.JAN.2015 08:16:10

TX G mode CHO6 (10 Harmonic of the frequency)
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@

Ref 20 dBm *Att 30

*RBW 100 kHz
*VBW 300 kHz

dB SWT 2.7 =

Marker 2 [T1 ]
-42.12 dBm
2.306420000 GHz

z0 Offpet 1 4B

|10

Marker| 1 [T1
—2423 dBm
465240000 SH

—10

D1 —-22.]228 dBm

;
9
&
<

|60

Start 30 MHz

Date: 20.JAN.2015 08:17:51

2.647 GHz/

Stop 26.5 GHz

TX G mode CH11 (10 Harmonic of the frequency)

LVL
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Test Mode :

TX N-20M Mode_ANT 1
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TX HT20 mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —-45.93 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.400000000 GHz
20 Offpet 1 ¢B Markler| 1 [T1
-2L60 dBm
10 41e400p00 cue|EW
Markler| 2 [T1
L EK -45 93 dBm
fvz=w [ I

1.
. 200 0UUpPUU rH
D1 —2.5fe AP kB

Markler
sy (Yt

—10
21350000000 GHz

D2 —22.598 dBm \

Fa

Fl

Start 2.323 GHz 10 MHz/ Stop 2.423 GHz

Date: 20.JAN.2015 08:20:01

TX HT20 mode CH11

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —-45.40 dBm
Ref 20 dBm *Att 30 4B SWT 10 ms 2.539000000 &Hz
20 Cffpet 1 4B Marker| 1 [T1
-2} 54 dBm

de0e00p00 SH “
Marker| 2 [T1

I
m -51133 dBm
o 1 7 TUPUT SEZ
DY -2,535 dBm - Ly
Marker| 3 [T1
WN” =511 67 dBm
|10

21500000000 GHz

D2 —22}535 HBm

W NN PN T
|60
|70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz

Date: 20.JAN.2015 08:21:41
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® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.31 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 24.594160000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-4} 03 dBm
10 412300000 cH
L e
fvz=w [ I

—10

D1 —-24./028 dBm

|—40

B T NN | I RS W R TTTY

LAY
Nia aihdl o)

|60

Start 30 MHz 2.647 GHz/

Date: 20.JAN.2015 08:19:53

Stop 26.5 GHz

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.25 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 26.447060000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-4} 69 dBm
10 4 00p00 cH
L e
&= |,

D1 —-24./686 dBm

|30

P! | | PEUSTNI FURT R T T |
v A i e L)

-80

Start 30 MHz 2.647 GHz/

Date: 20.JAN.2015 08:20:49

Stop 26.5 GHz

TX HT20 mode CHO1 (10 Harmonic of the frequency)

LVL

TX HT20 mode CHO6 (10 Harmonic of the frequency)
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TX HT20 mode CH11 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.57 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 = 26.500000000 GHzZ
z0 Offpet 1 4B Marker| 1 [T1
-2} 83 dBm
10 AEE2A0000 GH
I
|, B
v
10
|20
D1 —-22.1835 dBm
|30
|40
. AT Y AT M o v M
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 20.JAN.2015 08:21:34

LVL
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Test Mode :

TX N-20M Mode_ANT 2
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TX HT20 mode CHO1

*RBW 100 kHz

Marker 4 [T1 ]

*VBW 300 kHz —-45.69 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.3359200000 GHz
z0 Offpet 1 4B Markler| 1 [T1
-2} 68 dBm
|10 q10600p00 cue|EM
Markler| 2 [T1
mm —-47L27 dBm
0 AUOTTTPOT z
D1 —2.68 dBm - v
Markler [
=5y 44
|10
2350000000 GHz
|20 )
D2 —22.68 dPm \
|30
3DE
|40
0
[ RO AT PO~
|60
|70
Fa
Fl
-80
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz

Date: 20.JAN.2015 08:22:48
TX HT20 mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -48.52 dBm
Ref 20 dBm *ntt 30 OB SWT 10 ms 2.536800000 GHz
20 Offpet 1 4B Marker| 1 [T1
-2136 dBm
10 464400000 cEg|EN
Marker| 2 [T1
mm -51|73 dBm
-0 . L TONOT GEZ
- 55 dBrm - mVL
Marker| 3 [T1
lcf“‘” -50085 dBm
B ] z|-500000p00 GEHZ
20}
1 D2 —22} 355 HdBm
-2
3DE
|- do
\\»\‘ 2
L) nﬂ\-%. )3 3 m 1 ) }
o NPV N L ASTLERY| W PR U P R YT SRTNTRAT S PV AT
)
|70
T2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 20.JAN.2015 08:24:20
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® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -41.94 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 s 26.288240000 GHz
20 Offpet 1 ¢B Marker| 1 [T1
-5L69 dBm
10 412300000 cH
I
|,
1
4
|10
|-z0
D1 -25./693 dBm
|-z0
|10 m”\/%
AL .auL. T DITR PR T TV A W
s hd ' U N ~
|60
|70
-80

Start 30 MHz

Date: 20.JAN.2015 08:22:41

2.647 GHz/

Stop 26.5 GHz

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -43.31 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 26.182360000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-6L24 dBm
10 4 00p00 cH
L e
&= |,

D1 -26.241 dBm
|30

Al IuI\Jd,\_Jknn R s
g i e

il

-80

Start 30 MHz

Date: 20.JAN.2015 08:23:30

2.647 GHz/

Stop 26.5 GHz

TX HT20 mode CHO1 (10 Harmonic of the frequency)

LVL

3DB

TX HT20 mode CHO6 (10 Harmonic of the frequency)
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® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.70 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 25.017680000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-2} 44 dBm
10 465240000 cH
L e
|, 1
7|
10
|20
D1 -22./443 dBm
|30
|—40
B0 I. LM‘I“II\AAI M ' LJWM
Y NN R ANEARAAY

|60

Start 30 MHz

Date: 20.JAN.2015 08:24:13

2.647 GHz/

Stop 26.5 GHz

TX HT20 mode CH11 (10 Harmonic of the frequency)

LVL
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Test Mode :

TX N-40M Mode_ANT 1
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TX HT40 mode CHO3

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —-45.09 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 2.399800000 GHz
20 Offpet 1 ¢B Marker| 1 [T1
-4L20 dBm
10 427400000 cEe|EN
Marker| 2 [T1
L EK -46[85 dBm
fvz=w [ I

CATUUUOIYO GEZ | v
D1 -4.204 dBm N poy bY

—10

8]

.39000“} 00 GHz

D2 —24.204 HBm

|60

FZ
Fl

Start 2.245 GHz 20 MHz/ Stop 2.445 GHz

Date: 20.JAN.2015 08:28:44

TX HT40 mode CHO9

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kEHz -45.58 dEm

Ref 20 dBm *Att 30 dB SWT 20 ms 2.484400000 GHz

20 Offpet 1 4B Marker| 1 [T1
-4.54 dBm
10 446200000 SH “
Marker| 2 [T1
1= -47|08 dBm
- UOPU0 GHZ |Lven
536 dEm Lar) frl
-50|33 dBm
u 2|-s00000p00 GEZ

o
[s]

|
IS

D2 -P4.536 dBm

—40

—50

F2
Fl
-80

Start 2.43 GHz 20 MHz/ Stop 2.63 GHz

Date: 20.JAN.2015 08:30:22
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® *RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]

—10

-41.60 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 = 2.725940000 GHz
20 Offpet 1 4B Marker| 1 [T1
-6t 07 dBm
|10 4 00000 GE
L ex]
3 |,

D1 -26./066 dBm

|—40

/"\MW
T TIPSy N TN AL

W A g

|60

Start 30 MHz 2.647 GHz/

Date: 20.JAN.2015 08:28:37

® *RBW 100 kHz
*VBW 300 kHz

Stop 26.5 GHz

Marker 2 [T1 ]

-41.45 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 = 2.729940000 GHz
20 Offpet 1 4B Marker| 1 [T1
-6459 dBm
10 4 Q0000 GH
L e
fvz=w [ I

D1 —-26./586 dBm
|30

T | T NCWYGI POV TRRERTIONY RPN IV AT | PR M

T o

-80

Start 30 MHz 2.647 GHz/

Date: 20.JAN.2015 08:29:30

Stop 26.5 GHz

TX HT40 mode CHO3 (10 Harmonic of the frequency)

LVL

TX HT40 mode CHO6 (10 Harmonic of the frequency)
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® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.385 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 26.341180000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-5L84 dBm
|-10 45 40000 cH
L e
fvz=w [ I
1
-
|10
|20
D1 -25.]839 dBm
|30
|—40
S JV AL ! lﬁ“hn{n A fﬂadvh
|60
|70
-80

Start 30 MHz

Date: 20.JAN.2015 08:30:15

2.647 GHz/

Stop 26.5 GHz

TX HT40 mode CHO09 (10 Harmonic of the frequency)

LVL
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Test Mode :

TX N-40M Mode_ANT 2
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TX HT40 mode CHO3

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -45.34 dBm
Ref 20 dBm *Att 30 4B SWT 20 ms 2.270600000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-4} 75 dBm
10 424600000 CH
Marker| 2 [T1
L EK -47015 dBm
fvz=w [ I
- Z0UUU0PUT GHZ
D1 -4.749 dbm arker i
10
F>Soo0ofppoo cH=
|20 [
D2 —24.749 {Bm ‘
|30 ’ \
|—40
| T .l 1 A I .,-"WJ
R AR PR FRTETI WP Y e
|60
|70
F2
Fl
-80 ‘
Start 2.245 GHz 20 MHz/ Stop 2.445 GHz

Date: 20.JAN.2015 08:25:36
TX HT40 mode CHO9
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -47.39 dBm
Ref 20 dBm *Att 30 4B SWT 20 ms 2.483500000 GHz
20 Cffpet 1 4B Marker| 1 [T1
—4}28 dBm
|10 AG0E00000 =H
Marker| 2 [T1
L EK -47189 dBm
&= |,
e UUpUU GHZ
DL -4 B Marker FF+
-50176 dBm
B “ z|-so000opoo cEZ
Hzo
D2 -p4.28 dpm
[ 20
B \’m
| L X 1 L MY |
50 WWWNWWWW
|60
|70
F2
Fl
-80
Start 2.43 GHz 20 MHz/ Stop 2.63 GHz
Date: 20.JAN.2015 08:27:14

LVL

LVL
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Date: 20.JAN.2015 08:25:29
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ATTACHMENT H - POWER SPECTRAL DENSITY
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Test Mode :TX B Mode_CHO01/06/11_ANT 1

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -12.10 0.06 8.00 Complies
2437 -12.37 0.06 8.00 Complies
2462 -12.88 0.05 8.00 Complies
TX CHO1
@ I e L

Wi iy

-80

Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Date: 20.JAN.2015 08:13:44
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Test Mode :TX G Mode_CHO01/06/11_ANT 1
Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2412 -13.79 0.04 8.00 Complies
2437 -12.34 0.06 8.00 Complies
2462 -14.03 0.04 8.00 Complies
TX CHO1
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*VBW 10 kHz
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Ref 20 dBm
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Test Mode : TX N-20M Mode_CHO01/06/11_ANT 1

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2412 -15.59 0.03 8.00 Complies
2437 -17.67 0.02 8.00 Complies
2462 -17.27 0.02 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
[, =
m 0 LVL
|20 1 1 1 Wl Iull.n by .ll I |
M i
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TX CHO6
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Test Mode : TX N-20M Mode_CHO01/06/11_ANT 2

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -17.15 0.02 8.00 Complies
2437 -16.97 0.02 8.00 Complies
2462 -16.86 0.02 8.00 Complies
TX CHO1
® T T L

O e
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Test Mode : TX N-20M Mode_CHO01/06/11_Total

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2412 -13.29 0.05 8.00 Complies
2437 -14.30 0.04 8.00 Complies
2462 -14.05 0.04 8.00 Complies
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Test Mode : TX N-40M Mode_CHO03/06/09_ANT 1

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2422 -18.47 0.01 8.00 Complies
2437 -18.62 0.01 8.00 Complies
2452 -18.97 0.01 8.00 Complies
TX CHO3
® *RBW 3 kHz Marker 1 [T1 ]
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TX CHO6
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Test Mode : TX N-40M Mode_CHO03/06/09_ANT 2

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2422 -19.66 0.01 8.00 Complies
2437 -18.79 0.01 8.00 Complies
2452 -18.74 0.01 8.00 Complies
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Test Mode : TX N-40M Mode_CHO03/06/09_Total

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2422 -16.02 0.03 8.00 Complies
2437 -15.70 0.03 8.00 Complies
2452 -15.84 0.03 8.00 Complies
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